Mainframe Parts ID

Top Cover

Table 4-1. Top Cover

Item

Description

Part Number

OO0 =1 O O = W N

9
10
11
12
13
14
15
16

Cover ALS Assembly Series I
Cover ALS Assembly Series I11
Screw M3x0.5 - 8lg

Window Cover ALS

Angle Window

Screw TPG 4-20 - 0.3in

Angle Safety

Screw M3x0.5 - 10lg

Cover Detector Assembly Series I2
Cover Detector Assembly Series 112
Cover Hinge

Screw M3x0.5 - 8lg

Washer

Disc Hinge

Body Hinge

Washer

Screw M4x0.7 - 16lg

Hinge Cover

01090-64102
01090-64112
0515-0145
01090-04133
01090-00509
0624-0324
01090-00510
0515-0077
01090-64101
01090-64111
01090-05104
0515-0637
3050-0891
01090-24104
01090-25101
3050-0893
0515-0556
01090-05103

1 Includes items 3, 4, 6, 16, supplied ready assembled.

2 Includes item 9, supplied ready assembled.

Mainframe Parts ID 4-1




Mainframe

4-2 Mainframe Parts ID

Table 4-1. Top Cover (continued)

Item

Description

Part Number

17

18
19

20
21
22
23
24

25

26
27
28
29
30

31

Cover Main Assembly Series I
Cover Main Assembly Series II1
Screws for Top Cover

Panel Filter Cover

Frame Top Right Series I
Frame Top Right Series IT

Cover
Foam Filter

Washer

Screw M3x0.5 - 121g
Label right Series I
Label right Series IT
Label left Series 1
Label left Series IT

Washer

Screw TGP 8-32 - 0.62in
Screw M4x0.7 - 121g

Washer

Frame Top Left Series T
Frame Top Left Series IT
Screw TPG 4-20 0.3in

01090-64103
01090-64113
0515-0564
01090-00214
5041-2108
01090-47702
01040-41201
3150-0463
3050-0891
0515-0539
01090-00504
01090-04143
01090-00503
01090-04102
3050-0139
0624-0323
0515-0555
3050-0893
5041-2109
01090-47701
0624-0324

1 Includes items 1, 8, 19, 24, 25, 30, ready assembled.




Mainframe

Figure 4-1. Top Cover

Mainframe Parts ID 4-3



